' WACKER
@ NEUSON

5200019239 103

06.2016

Trench Rollers

7h ¥ B B AL

RTL82-SC3

Parts Book
SHFi

www.wackerneuson.com






RTL82-SC3 Name%lgﬁg

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be
available should the nameplate become lost or damaged. When ordering parts or
requesting service information, you will always be asked to specify the model, item
number, revision number, and serial number of the unit.

ga&s5, MRS, BUNFINSHEENTSREL omE%%F m%%,u@&
HEERAIRANATER. EITWEHIIREEEEEN , EETRERENES,
BRS. BIISNFHS,

My machine’s numbers are

BHYESRRS =2

Model Revision
FilRe s ZiT &

Serial Number

Item No. Serial No.

TP I . #5I%
]

Manuf. Yr.

5200019239 - 103 3



Part Numbers - Boldface
SpHEs | By RTL82-SC3

T

Part Numbers appearing in boldface type are recommended spare parts. This means
that these parts are subject to wear under normal operating conditions and may require
periodic service or replacement. It is recommended that these items be stocked to meet
the expected service requirements of this model. Actual stocking quantities of these and

other parts used in more extensive repairs will depend on the service practices of each
customer.

URELROE RS REFT, XERBXETMAE — R TR TR ERR A
RFEEEHECHER. BNEWEFXEZTHLUAERESHTHEBEER, XEFH
NMEE ZNEBPERNECEHNRGEFREART T WEEREIME.,

4 5200019239 - 103



Front Frame 16
AIAE

Articulated Steering Joint 26
ST R EERE

Hydraulic Piping 32
BEEE

Front Cover 38
EIE

Rear Cover 44
)=

Drum Drive w/Brake

SRS, WHEIBER

Rear Drum

R

50
58
swoomeze-ls 5



Hydraulic Tank 66
WE R

Transmitter Module 70

REERER

~
N

Crankshaft

B
| ﬁ

~
©

Flywheel
R

Cylinder Head 82
tie

Cylinder Head Cover
RELPE

Fuel Injection System

BROB 5T RSt

86
90
e somoze-t0s



Timing Gear 96
55

Qil Pan

_
o
o

B
B

=N
o
S

Oil Dipstick
BHR

Speed Governor 108
EE AT R

Fuel Solenoid 112
BRIRLE

Fuel Feed Pump 116
B AR

Fan 120

R
Ssmooems-is 7



Water Pump 124
KE

Exhaust Manifold 128
HSEE

Pulley cpl. 132
BRER

Hydraulic Pump Adapter 136
REFRER 2

Backplate 140
ER

Accessories 145

4

Smooth Drum Kit 148
HEFREHS

s somo29-108



Table of Contents
RTL82-SC3 S

5200019239 - 103 9



Engine Compartment
ﬁ,_gj s RTL82-SC3

1240 1204

Ir_j}_‘ \" 1278

214—

200_5200008538101001

10 5200019239 - 103



RTL82-SC3 Engine Compartmient
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

5 53 BE M
200 (5200015979 Engine-Kohler R - B &
201| 0182919 | 1 | Drive pump R R
202| 0182916 | 1 |Exciter pump BIRERR
203| 0119619 1 | Adapter PERL
204| 0155487 | 1 | Adaptor oEEEL
205| 0119695 1 | Collar ER
206| 0150022 1 | Cable %48
207| 0156315 1 | Setscrew EEIRET M6 x 10
211| 0115877 1 | Bracket TR
212| 0162855 1 | Bracket iz
214| 0176114 | 1 |Air cleaner =RIEERR
214| 0162184 | 1 |Secondary element HEDIES
215 0119582 | 1 | Muffler HESR
216| 0154686 | 1 |Air cleaner bracket ZRIEERZR
217| 0150293 1 | Bracket iz
222| 0181844 | 1 |Fuel filter w/water separator WomEiRes , Wk ESR
555 (5200010740 1 | Engine control module R FIE R
566| 0085437 3 | Relay YRER BT 12VDC/70A
574| 0150961 1 | Circuit breaker Fifa 50A 12V
574| 0156190 1 |Cover bk
584 | 0110557 1 | Ground wire ik 12in
651| 0119929 | 1 |Fitting cap E4E No.8
655| 0119906 | 1 |Hose clamp REXF No.20 x 0,81 x

1,75in
663| 0119937 | 1 |Hose clamp HEXF 44
665| 0119960 | 2 |Fitting i No.8

5200019239 - 103

11




Engine Compartment
ﬁ,_gj s RTL82-SC3

1240 1204

[r:f \" 1278

214—

200_5200008538101001

12 5200019239 - 103



RTL82-SC3 Engine C°m%a%’gfg
L Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 Wi BE
667 | 0119962 2 | Fitting B4 No.8
668 | 0154402 1 | Cable 54
670| 0096087 2 | Hexagon nut NERET M10 DIN6923
674| 0010367 | 2 |Hexagon nut RARE M8 DIN985
677| 0010368 | 4 | Hexagon nut RARE M6 DIN985
678| 0010624 2 | Flat washer FRE 6 1ISO7090
681| 0010621 1 | Washer #E 10 1ISO7090
682| 0010622 | 10 | Flat washer FRE 8 1ISO7090
685| 0011341 | 2 |Hexagonal head cap screw NARET M8 x 40 DIN931
25Nm/18ft.Ibs
690| 0011438 | 2 | Hexagonal head cap screw NAIRET M10 x 35 DIN933
49Nm/36ft.Ibs
697| 0011540 | 8 |Cheese head screw o [E Sk iR M8 x 35 1S04762
41Nm/30ft.Ibs
699 | 0011543 2 | Cheese head screw AAAIRL M8 x 20 1SO4762
41Nm/30ft.Ibs
701| 0011549 | 2 |Cheese head screw Fy[E Sk iR M6 x 30 1S04762
17Nm/13ft.lbs
702| 0012361 2 | Hexagonal head cap screw NAIRET M8 x 16 DIN933
25Nm/18ft.Ibs
703| 0012368 | 1 |Hexagonal head cap screw NEIRET M12 x 20 DIN933
86Nm/63ft.Ibs
713 | 0028404 4 | Screw 372 M8 x 20
34Nm/25ft.lbs
714| 0028698 | 2 | Clamp REEE 2-3/8in
715| 0028949 2 | Screw 372 M6 x 16
10Nm/7ft.lbs
716| 0030066 2 | Locknut IR M8
733| 0010880 1 | Hexagon nut NERET M6 1SO4032
735| 0111845 | 2 |Carriage bolt FHiFe M8 x 25
740| 0110458 | 4 | Clamp REEE
742| 0155486 | 1 |Throttle Actuator BLE M6
745| 0011477 | 3 |Hexagonal head cap screw NARET M5 x 12 DIN933
B6Nm/4ft.Ibs
753 | 0010369 3 | Hexagon nut NEERE M5 DIN985

5200019239 - 103

13




Engine Compartment
ﬁ,_gj s RTL82-SC3

1240 1204

[r:f \" 1278

214—

200_5200008538101001

14 5200019239 - 103



RTL82-SC3

Engine Com%artment
e

Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES| ZHES |BE& HH Norm Sealant
B BEM
754 | 0011570 Cheese head screw ME LRy M4 x 16 1SO4762
5Nm/4ft.Ibs
755 | 0010370 Hexagon nut RARE M4 DIN985
756 | 0012362 Hexagonal head cap screw NARET M8 x 20 DIN933
25Nm/18ft.Ibs
784 | 0028707 Clamp REEE 0,21-0,63
785 | 0010882 Hexagon nut RARE M8 1S04032
791 | 0010365 Lock nut IR M10 DIN980
870 | 0164861 Intake manifold hose HRBEERE
1006| 0162829 Carriage bolt LEHER M10 x 35 DINGO3
1010| 0165460 Hexagonal head cap screw NARET M8 x 22, 10.9
31Nm/23ft.Ibs
1011 | 0033198 Lockwasher 1EZhE 8 DIN6796
1221| 0119683 Hydraulic hose BERE 380
1227 | 0080737 O-Ring O H#E 0,489 x 0,070in
1228 | 0080732 O-Ring O B#ME 0,644 x 0,087in
1233 | 0183205 Fuel hose BB E 3/16 ID x
46,60in
1236 | 0159556 Fuel hose RBERE 1/4 x 75,6in
1240| 0160171 Filter insert SERRES
1242 | 0159294 Gasket o
1259| 0164069 Air filter bracket ERIEERER
1278 | 0171456 Clamp RERE
214 | 0162184 Secondary element HEES

5200019239 - 103

15




RTL82-SC3

Front Frame

BIE

wc_ex0620294201_02

5200019239 - 103

16



Front Frame

RTL82-SC3 B
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% 4RSS (R HH 1l}%o)&m %e%laa;t
100| 0116471 Front frame BIAE
101| 0154348 1 | Radiator B
102| 0177118 | 1 |Radiator guard BRSPS
104| 0150205 1 | Shockmount PrER 25 x 19-60 Sh
105| 0150206 2 | Shockmount prER 38,1 x 25,4-60

Sh

106| 0155119 | 1 | Radiator top hose BRBETMBRE
107| 0155120 | 1 |Radiator bottom hose BAREDBRE
108| 0155121 1 | Guard FE
109| 0155128 1 | Guard HE
110| 0157209 1 | Bottle-overflow RTRIE
111| 0157255 1 |Cap -
112| 0156236 1 | Cover E
113| 0156238 1 | Cover
114| 0156240 1 |Cover bk
208 | 0156131 1 |Hose BE
218| 0150225 1 | Seal Z 3
221| 0150228 1 | Seal =
403| 0119984 1 |Pin &
404| 0181474 2 |Hinge 5§13
405| 0164540 | 2 |Bushing spacer HERREE
411| 0150098 1 |Latch il
417| 0150104 | 1 | Cylinder afii
45815200024880| 1 | Radiator AR
459| 0155114 | 4 |Spacer tube B R
652| 0157166 | 4 | Carriage bolt ECTE T M8 x 45

5200019239 - 103

17




RTL82-SC3

Front Frame

BIE

wc_ex0620294201_02

5200019239 - 103

18



Front Frame

RTL82-SC3
BIAE
L Measurem. Norm
Ref. | Part No. |Qty.| Description IR A
SES| ZHES |BE& HH Norm Sealant
Wi BE
654 | 0119954 | 3 | Carriage bolt EHERR M8 x 40
655 | 0119906 | 4 | Hose clamp REXF No.20 x 0,81 x
1,75in
664 | 0119938 | 2 |Hose clamp HEXF No.32
670 | 0010365 | 2 |Lock nut 1R M10 DIN980
673 | 0010366 | 4 |Hexagon nut NABRE M12 DIN985
674 | 0011310 | 2 | Hexagonal head cap screw NAIRET M8 x 85 DIN931
25Nm/18ft.Ibs
682 | 0010622 | 12 | Flat washer TRE 8 1ISO7090
708 | 0016434 | 4 | Screw 2477 M12 x 40
120Nm/89ft.Ibs
715 | 0028949 | 2 | Screw 2377 M6 x 16
10Nm/7ft.lbs
716 | 0030066 | 13 | Locknut IR M8
7Nm/5ft.Ibs
722 | 0073164 | 14 | Hexagonal flange head screw NAMEKIRET M6 x 10
10Nm/7ft.lbs
726 | 0085957 | 6 | Screw 473 M8 x 30
25Nm/18ft.Ibs
727 | 0155125 | 2 | Stud 124e M8 x 10
732 | 0110969 | 6 |Clip nut 1EZHIR R M8
739 | 0155841 | 8 | Carriage bolt FHiFe M8 x 20
747 | 0012364 | 2 |Hexagonal head cap screw NARET M10 x 20 DIN933
49Nm/36ft.Ibs
776 | 0081583 | 2 | Straight fitting [EBEE:ES No.8
777 | 0029117 | 2 |Lock nut IR M6
785 | 0010882 | 2 |Hexagon nut RARE M8 1SO4032
789 | 0114393 | 2 | Grease fitting JEEh M6 x 1
792 | 0010373 | 2 |Flat washer FRE 6 1ISO7093
867 | 0160294 | 1 | Spacer BfREE
871 | 0181897 | 1 |Suction manifold IR
1035| 0163899 | 1 |Bracket R
1040| 0163898 | 1 | Radiator bracket BMARBERE

5200019239 - 103

19




RTL82-SC3

Front Frame

BIE

wc_ex0620294201_02

5200019239 - 103

20



RTL82-SC3 Front Frame

BIAE

L Measurem. Norm
Ref. | Part No. |Qty.| Description IR A
SES BHERS (BE| KA Norm Sealant

Rk eSS

1041| 0163464 | 2 | Grommet AR 1x 1-3/4 x 1/4in
1230| 0159559 | 1 |Seal-trim ks 1.0in
1231| 0159560 | 1 | Seal-trim (EPvRE ) 17in
1232| 0159561 | 1 |Seal-trim ks 1000
1260| 0164350 | 1 |Radiator cap HARSEE

5200019239 - 103 21




RTL82-SC3

Rear Frame

a1

wc_ex0620293203_03

5200019239 - 103

22



RTL82-SC3 Rear Frame

=L

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m

#%% BHES | B0E| X8 1l}%o)&m %egaa;*te‘
300| 0117176 | 1 |Rearframe B

301 | 0153625 1 | Fuel tank R

302(5200000844| 1 | Hydraulic tank ST I JE 8

303 | 0150089 1 |Housing =

305| 0152305 | 1 |Plate R

306 | 0154260 1 | Bracket R

309| 0154751 | 1 |Spacer BfREE

311| 0156164 2 |Rod M

312| 0154712 1 | Bracket TR

403| 0119984 1 |Pin G

404| 0181474 | 2 |Hinge R

405| 0164540 | 2 |Bushing spacer WE R REE

411| 0150098 1 | Latch kol

417| 0150104 1 | Cylinder S

450| 0181896 | 1 |Hydraulic manifold REEE

552| 0165515 | 1 | Decoder module ARED R IR

569 | 0165552 1 | Battery B3t 12v

576| 0170950 | 1 |Plug and harness cpl. BAHNERER

650| 0157165 | 14 | Carriage bolt FHiFe M8 X 25 8,8

654| 0119954 | 2 | Carriage bolt EHRR M8 x 40

666| 0119927 | 1 | Fitting T 1/4in

668 | 0154402 1 |Cable K4

670| 0010365 4 | Lock nut WHEhIRE M10 DIN980
673| 0010366 | 4 |Hexagon nut NABRE M12 DIN985
674| 0010367 2 | Hexagon nut RNARE M8 DIN985

5200019239 - 103 23




RTL82-SC3

Rear Frame

a1

wc_ex0620293203_03

5200019239 - 103

24



Rear Frame

RTL82-SC3
=
L Measurem. Norm
Ref. | Part No. |Qty.| Description IR A
SES| ZHES |BE& HH Norm Sealant
Wi BE
679 | 0160298 | 6 |Flat washer F&E B8.4
681 | 0010621 | 6 | Washer BB 10 1ISO7090
682 | 0010622 | 4 |Flat washer F&E 8 1ISO7090
687 | 0011420 | 4 | Hexagonal head cap screw NEIRET M12 x 45 DIN933
86Nm/63ft.Ibs
690 | 0011438 | 2 |Hexagonal head cap screw NARET M10 x 35 DIN933
49Nm/36ft.Ibs
692 | 0011457 | 6 |Hexagonal head cap screw NAIRET M8 x 25 DIN933
7Nm/5ft.Ibs
716 | 0030066 | 12 | Locknut IR M8
7Nm/5ft.Ibs
721 | 0053577 | 2 | Tank valve bushing HEEE
727 | 0155125 | 2 | Stud R4 M8 x 10
728 | 0087023 | 4 |Hexagonal flange head screw NAIRET M8 x 22
25Nm/18ft.Ibs
732 | 0110969 | 4 |Clip nut IR M8
737 | 0157189 | 1 | Valve ] 3/16in
739 | 0155841 | 8 | Carriage bolt EHER M8 x 20
744 | 0118640 | 1 |Fuel tank cap piiEic)
747 | 0012364 | 1 |Hexagonal head cap screw NEIRET M10 x 20 DIN933
49Nm/36ft.Ibs
753 | 0010369 | 4 | Hexagon nut RABE M5 DIN985
756 | 0012362 | 2 |Hexagonal head cap screw NEIRET M8 x 20 DIN933
7Nm/5ft.Ibs
786 | 0154898 | 4 |Hexagonal head cap screw NARET M5 x 30
867 | 0160294 | 1 | Spacer BfREE
1306| 0182304 | 1 | Connector EhEeR

5200019239 - 103

25




Articulated Steering Joint
43 B [ e RTL82-SC3

wc_ex0009025100_04

26 5200019239 - 103



Articulated Steering Joint
RTL82-SC3
T 5% o) FE 1%
L Measurem. Norm
Ref. | Part No. |Qty.| Description IR A
SES| ZHES |BE& HH Norm Sealant
WA BE
170 | 0115448 | 2 | Pivot XA
171 | 0089323 | 2 |Bracket iz
173 | 0119066 | 2 |Pin H
174 | 0079161 | 2 |Ball bearing BRERR
175 | 2004705 | 4 | Grease fitting B EE AM6 DIN71412
176 | 0119067 | 2 | Washer BE
177 | 0117018 | 1 |Hydraulic cylinder TRERL
178 | 0017088 | 2 |Lock nut 1R M20
185 | 0119629 | 1 |Lock arm BB
680 | 0010618 | 1 |Flat washer FRE 16 1ISO7090
686 | 0011382 | 1 | Hexagonal head cap screw NARET M16 x 90 DIN931
210Nm/155ft.Ibs
701 | 0011549 | 1 | Cheese head screw O [E Sk 8R4 M6 x 30 1SO4762
17Nm/13ft.Ibs
703 | 0012368 | 2 |Hexagonal head cap screw NARET M12 x 20 DIN933
86Nm/63ft.Ibs
686 | 0011382 | 1 | Hexagonal head cap screw NAIRET M16 x 90 DIN931
210Nm/155ft.Ibs
706 | 0013618 | 2 |Flat washer FRE 13 DIN7349
708 | 0016434 | 16 | Screw 372 M12 x 40
86Nm/63ft.Ibs
715 | 0028949 | 1 | Screw 2477 M6 x 16
10Nm/7ft.lbs
717 | 0031121 | 2 | Washer BE
734 | 0111536 | 1 |Latch B
741 | 2005276 | 1 | Cotter pin FFO% No.3-9/16in
1274| 0165049 | 1 |Hose guard REFE

5200019239 - 103

27




Electric Equipment/Wiring )
SRR RTL82-SC3

555 974
200_5200019232100005

28 5200019239 - 103



RTL82-SC3 Electric Equg;_gt%l&r:

Ref. Part No. |Qty.| Description %e.asurem. 1l}%o)&m
£S5 BHES HE HH 1l}%o)&m %egaa;*te‘
552 | 0165515 | 1 | Decoder module ARED R IR
554 | 0170949 | 3 | Infrared sensor OB IR RR IR
555 5200010740 1 | Engine control module REANHIZFIEIR
556 | 0150109 | 1 | Module HER
557 | 0150110 | 1 |Switch FFR
558 | 0160387 | 1 |Sensor L=
560 | 0150113 | 1 | Oil pressure switch HEFX
561 | 0150114 | 1 | Vacuum switch BZRRFX
562 | 0150115 | 1 |Ignition switch RAFFR
566 | 0085437 | 3 |Relay YREABR 12VDC/70A
570 | 0119292 | 1 | Positive battery cable B8t IE AR ER 40
571 | 0119293 | 1 | Negative battery cable Bt 51 AR BB 4
574 | 0150961 | 1 | Circuit breaker T B 2R 50A 12V
576 | 0170950 | 1 |Plug and harness cpl. BLMERER
578 (5200020490, 1 | Wiring harness 58
579 | 0154405 | 1 |Charge port module FE R im DR 3R
581 | 0150291 1 | Adapter PERL
583 | 0154403 | 2 |Light ring module FEER
585 | 0170174 | 1 | Wiring harness 58
675 | 0150116 | 1 |Bolt 125 M12
676 | 0150117 | 2 | Washer BB M12
742 | 0155486 | 1 | Throttle Actuator REE M6
1245| 0160840 | 1 | Connector housing, 2 pole,plug HEEEREAE 2, @k
1246| 0160841 | 2 | Receptacle connector RS
1247| 0160842 | 1 | Lock wedge BER

5200019239 - 103 29



Electric Equipment/Wiring _
SRR RTL82-SC3

555 974
200_5200019232100005

30 5200019239 - 103



RTL82-SC3 Electric Equ;gr;_@t%l&g

Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES| ZHES |BE& HH 1l}%o)&m %egtlaa;*te‘
1248| 0161278 | 1 | Coolant bypass wiring harness ER SRR
1249| 0086983 | 1 |Plug (threaded) EF (HIRRN)
1270| 0162711 | 1 | Hexagon nut RARE M32
1293| 0172989 | 1 | Diagnostic control module B SRR R
1306| 0182304 | 1 | Connector EER

5200019239 - 103 31



Hydraulic Piping _
7 RTL82-SC3

774 775 773
1227 1225 1228
1227 1229

776
1227

200_5000620293232016

32 5200019239 - 103



Hydraulic Pipin
RTL82-SC3 . S
- Measurem. Norm
Ref. | PartNo. |Qty.| Description R A
£S5 BHES HE HH Norm Sealant
B BEM
772 | 0151767 | 4 | Hydraulic elbow fitting BEZEmRYS 45
773 | 0079875 | 2 | Hydraulic fitting WEER No.8 x 10
774 | 0151768 | 2 | Hydraulic elbow fitting BEZ BRI 90
775 | 0081340 | 2 | Elbow fitting EENE No.8 x 10 x 90
775 | 0081340 | 2 | Elbow fitting EENE No.8 x 10 x 90
1203]5200010939| 1 | Hydraulic hose RERE 1360
1205 (5200010940, 1 | Hydraulic hose BERE 1275
38Nm/28ft.lbs
1207 [5200006474] 1 | Hydraulic hose BERE 1470
60Nm/44ft.Ibs
1208 (5200006478 1 | Hydraulic hose BERE 995
54Nm/40ft.Ibs
1212| 0182222 | 1 | Hydraulic hose BERE 985mm
41Nm/30ft.Ibs
1213| 0182221 | 1 | Hydraulic hose WERE 1525mm
41Nm/30ft.Ibs
1225| 0080731 | 5 | O-Ring O H#E 0,468 x 0,078in
1227| 0080737 |16 | O-Ring O B#ME 0,489 x 0,070in
1228| 0080732 | 8 | O-Ring O H#E 0,644 x 0,087in
1229| 0080733 | 2 | O-Ring O H#E 0,755 x 0,097in
1275| 0170004 | 1 |Protective Hose Kit B REEH
1286 (5200006554, 1 | Hydraulic hose BERE
60Nm/44ft.lbs
1287 5200006476 1 | Hydraulic hose RERE 1510
1288(5100014108| 1 | Hydraulic hose BERE 1060mm

5200019239 - 103

33




RTL82-SC3

Hydraulic Piping

REEE

- ) & O
BT
= o ‘

T

>

4

wc_ex0620293203 17

5200019239 - 103

34



RTL82-SC3 Hyd raul;{g;i %r;é

Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES| ZHES |BE& HH Norm Sealant
B CESEo R C
455 | 0078816 | 3 | Adapter fitting EEEREY
41Nm/30ft.Ibs
456 | 0158572 | 2 | Fitting T No.8
462 | 0156401 1 | Fitting B4 0
464 | 0156204 | 1 |Fitting [T es No.8-3/8 NPT
470 | 0111716 | 1 |Cap = No.8
651 | 0119929 | 2 |Fitting cap S No.8
653 | 0150051 | 2 | Hose clamp HEXF No.16
665 | 0119960 | 2 | Fitting (e No.8
667 | 0119962 | 1 |Fitting [T es No.8
712 | 0028314 | 4 | Clamp RERE 0,81 x 1,25in
730 | 0088342 | 2 | Fitting [T es 90
773 | 0079875 | 2 | Hydraulic fitting RE R No.8 x 10
1200| 0119663 | 1 |Hydraulic hose BERE 1135
1201| 0119664 | 1 | Hydraulic hose BERE 115
1202| 0119665 | 1 |Hydraulic hose BERE 570
1209| 0182643 | 1 | Hydraulic hose BERE 1665mm
60Nm/44ft.Ibs
1210| 0182644 | 1 |Hydraulic hose BERE 1880mm
60Nm/44ft.lbs
1215| 0182223 | 1 | Hydraulic hose BERE 285mm
41Nm/30ft.Ibs
1216| 0182636 | 1 |Hydraulic hose BERE 450mm
1217| 0182224 | 1 | Hydraulic hose BERE 425mm
41Nm/30ft.Ibs
1218| 0164955 | 2 | Hydraulic hose BERE
1220| 0182225 | 1 | Hydraulic hose BERE 590mm
41Nm/30ft.Ibs
1224 | 0119934 | 1 | Drain hose BB E 570
1225| 0080731 | 5 | O-Ring O B#ME 0,468 x 0,078in
1226| 0080736 | 3 | O-Ring O H#E 0,364 x 0,070in

5200019239 - 103 35




RTL82-SC3

Hydraulic Piping

REEE

- ) & O
BT
= o ‘

T

>

4

wc_ex0620293203 17

5200019239 - 103

36



RTL82-SC3 Hyd raul;{ggi %r;é

Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES THES |H&| KA Norm Sealant
B CESEo R C
1227| 0080737 | 16 | O-Ring O B#E 0,489 x 0,070in
1228| 0080732 | 8 | O-Ring O BRME 0,644 x 0,087in
1229| 0080733 | 2 | O-Ring O B#E 0,755 x 0,097in
1275| 0170004 | 1 |Protective Hose Kit BFHREEH

5200019239 - 103 37



%}%‘t Cover RTL82-SC3

200_5200019232113007

38 5200019239 - 103



RTL82-SC3 Front Cover

Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES THRES R KA Norm Sealant
53 BERME

220 | 0150227 | 1 | Seal 2ES)

220 5200019759 1 | Trim seal [EsukaEa)

400 [5200017704| 1 | Front cover A&

407 5200018182 1 |Cap -

418 (5200019751 1 | Bracket T

425 [5200019770| 1 | Grille cover =

427 5200019757| 1 | Bracket R

428 (5200019758 1 | Bracket it

429 [5200019775| 1 | Ring 2N

441 [5200019755| 2 | Bracket it

443 5200019774| 1 | Bracket R

554 | 0170949 | 2 |Infrared sensor TIMERERIER

565 (5200011851 1 | Cap =

583 | 0154403 | 1 |Light ring module KB R

710 | 0172857 | 2 | Retaining washer EEZE

716 | 0030066 |20 | Locknut IEFNIR R M8

724 | 0155839 | 3 | Hexagonal head cap screw NEIRET M8 x 16

761 | 0163950 |20 | Carriage bolt EHERR M8 x 25

762 | 0164579 |12 | Carriage bolt FHiFe M6 x 25

777 | 0029117 |12 |Lock nut Bl 353 M6

1007 | 0011474 | 8 | Hexagonal head cap screw NEIRET M5 x 25 DIN933

6Nm/4ft.Ibs
1234| 0159561 | 2 | Seal-trim &n =& 1000

5200019239 - 103 39



Rear Section/Controls RTL82-SC3

BBy

1007 444 565

200_5200019232113008

40 5200019239 - 103



Rear Section/Controls

RTL82-SC3 IS B/
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

5 53 BE M
408|5200018183| 1 | Console T

433|5200019786| 1 | Tab BR

44415200019779| 1 | Mount EEZ

44515200019784| 1 | Bracket iz

446| 0153425 1 | Manual holder FHFEH

447| 0170979 1 | Door latch !

553| 0165514 | 1 | Transmitter module RETERIER

554| 0170949 | 2 |Infrared sensor TIMERERIER

556| 0150109 1 | Module IR

557| 0150110 1 | Switch FFx

562| 0150115 | 1 |Ignition switch RAFFR

565(5200014987| 1 | Cap cpl. =ER

577| 0154417 | 1 | Charging cable FERLLR

579| 0154405 | 1 | Charge port module 7t ER i O AR 3R

583| 0154403 | 1 |Light ring module FEE IR

674| 0010367 | 4 | Hexagon nut RABE M8 DIN985
677| 0010368 | 2 |Hexagon nut RARE M6 DIN985
678| 0010624 2 | Flat washer F&E 6 1ISO7090
682| 0010622 2 | Flat washer FRE 8 1ISO7090
710| 0172857 | 1 |Retaining washer EEZE

724| 0155839 | 3 |Hexagonal head cap screw NEIRET M8 x 16

753| 0010369 | 1 | Hexagon nut RARE M5 DIN985
761| 0163950 | 4 |Carriage bolt FHiFe M8 x 25

762| 0164579 | 2 |Carriage bolt EHER M6 x 25

764| 0012356 | 4 |Hexagonal head cap screw NAIRET M6 x 10 DIN933

10Nm/7ft.Ibs

5200019239 - 103

41




Rear Section/Controls RTL82-SC3

BBy

1007 444 565

200_5200019232113008

42 5200019239 - 103



Rear Section/Controls

RTL82-SC3
BEEH
L Measurem. Norm
Ref. | PartNo. |Qty.| Description R A
£S5 BHES HE HH Norm Sealant
Wi BRHMY
765 [5200020974| 1 | Hexagonal flange head screw NALGIRET M6 x 20
10Nm/7ft.Ibs
765 5200020974 1 | Hexagonal flange head screw NAMEKIRET M6 x 20
10Nm/7ft.lbs
766 | 0010372 | 1 |Flat washer F&E B5,3 DIN9021
792 | 0010373 | 4 | Flat washer FRE 6 1ISO7093
1007| 0011474 | 5 | Hexagonal head cap screw NARET M5 x 25 DIN933
6Nm/4ft.Ibs
1261| 0164490 | 1 |Plug connector (9 pin) BmLEESR (94)
1281| 0089676 | 2 | Strain relief RERE
1282| 0088821 | 1 | Adaptor SEEX
1283| 0116889 | 1 |Plug cpl. BEIER

5200019239 - 103

43




Rear Cover
B RTL82-SC3

A

1235

200_5200019232100009

44 5200019239 - 103



Rear Cover

RTL82-SC3
[=]
- Measurem. Norm

Ref. | PartNo. |Qty.| Description R A

SES THES HE RS Norm Sealant
wE BE

401 [5200017705| 1 | Rear cover I=F-33

402 5200017707 1 | Access cover wigE

416 | 0154400 | 2 | Hinge B4k

418 [5200019751| 1 | Bracket iz

419 5200019783| 1 | Bracket T

424 | 0154401 1 | Cylinder Lt

427 5200019757 1 | Bracket iy

428 5200019758| 1 | Bracket iz

442 15200019756 2 | Bracket TR

447 | 0170979 | 1 | Door latch A

684 | 0011151 | 7 | Carriage bolt EHER M8 x 30 DIN603

711 | 0163956 | 1 | Tube clamp =53 5/8in ID

711 | 0163957 | 1 | Tube clamp =P 5/16in ID

716 | 0030066 |19 |Locknut IR M8

724 | 0155839 | 7 | Hexagonal head cap screw NEIRET M8 x 16

727 | 0155125 | 1 | Stud 124 M8 x 10

727 | 0155125 | 1 | Stud 1248 M8 x 10

761 | 0163950 |10 | Carriage bolt EHERR M8 x 25

766 | 0010372 | 1 | Flat washer FHE B5,3 DIN9021
1007| 0011474 | 1 |Hexagonal head cap screw NARET M5 x 25 DIN933

6Nm/4ft.Ibs
1026| 0021563 | 8 | Countersunk screw 1B SLIR4T M8 x 20 1SO10642
25Nm/18ft.Ibs
1235| 0159562 | 2 | Seal-trim [E3nRzaE:) 822

5200019239 - 103

45




Drum Drive
B RTL82-SC3

671

200_5000620293232010

46 5200019239 - 103



Drum Drive

RTL82-SC3 I
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant
5 53 BE M
1| 0116902 Drum support X R
17 |5200007278| 1 | Bracket i
46 | 0150252 | 1 |Hose clamp REXRTF
47 | 0150253 | 1 |Hose clamp REXF
50 | 0118366 1 | Cover bk
51| 0118368 1 | Cover =
52 | 0116903 | 1 |Cover =
53 | 0116906 2 | Drum hub HRRER
54 | 0116907 | 1 |Drive shaft IRz Hh
55| 0119284 1 | Gear S
57 | 0118796 1 | Disc E#&
58 | 0181899 | 1 | Drive motor Rz B
59 | 0082961 | 2 |Roller bearing R
60 | 0119285 2 | Seal =i
61| 0116874 1 | Shaft seal HEEE 100 x 120 x 12
62 | 0119286 1 | Shaft seal HEHE
63 | 0116869 1 | Retaining ring N 62 x 2 DIN471
64 | 0044706 2 | Retaining ring N 140 x 4 DIN472
65 | 0080666 1 | Washer B
66 | 0080667 1 | Screw 47 3/8-16 x 1in
67 | 0116872 | 2 | Square key 5 A14x9x50 | DIN6885
68 | 0116873 1 | Square key g A18 x 11 x50 | DIN6885
70 | 0014398 2 | O-Ring O H&ME 12x 2
71| 0078269 | 2 |Plug (threaded) ET (H8BR) 9/16-18in
93 | 0119505 1 | Plate i

5200019239 - 103

47




Drum Drive
B RTL82-SC3

671

200_5000620293232010

48 5200019239 - 103



Drum Drive

RTL82-SC3 I
L Measurem. Norm
Ref. | Part No. |Qty.| Description IR A
SES| ZHES |BE& HH Norm Sealant

WA BE

94 | 0152276 O-Ring O BH#HE 81,92 x 5,33

95 | 0154482 | 1 |Pinion gear PER

671 | 0116871 | 2 | Nut LA M36 x 3

825Nm/609ft.Ibs

672 | 0150020 | 2 | Washer BB M36

674 | 0010367 | 2 | Hexagon nut RAES M8 DIN985

682 | 0010622 | 2 |Flat washer FRE 8 1ISO7090

683 | 0155519 | 3 |Flange nut IR M6

688 | 0117969 | 2 | Hexagonal head cap screw NAIRET M8 x 45
25Nm/18ft.Ibs

699 | 0011543 | 5 | Cheese head screw AAARL M8 x 20 1S04762
25Nm/18ft.Ibs

700 | 0011544 | 3 | Cheese head screw O [E Sk 8R4 M8 x 16 1SO4762
41Nm/30ft.Ibs

736 | 0111979 | 3 | Socket head cap screw AABIRL M12 x 60 1S04762
85Nm/63ft.Ibs

756 | 0012362 | 3 |Hexagonal head cap screw NAIRET M8 x 20 DIN933
25Nm/18ft.Ibs

758 | 0072758 | 30 | Cheese head screw Fy[E Sk iR M10 x 20 1S04762
49Nm/36ft.Ibs

1268 | 0182756 | 1 | Seal Kit BHEH

5200019239 - 103

49




Drum Drive w/Brake
BFRE , HHIEhEE RTL82-SC3

70 671
200_5000620293232011

50 5200019239 - 103



Drum Drive w/Brake

RTL82-SC3 RT3 , S
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant
5 53 BE M
1| 0116902 Drum support X R
17 |5200007278| 1 | Bracket i
40 (5200008651| 1 |Clamp RERE
41 5200008650 1 | Clamp RERKE
50 | 0118366 1 | Cover bk
51| 0118368 1 | Cover =
52 | 0116903 | 1 |Cover =
53 | 0116906 2 | Drum hub BRE®
54 | 0116907 | 1 |Drive shaft IX 5h
55| 0119284 1 | Gear S
56 | 0116909 | 1 |Pinion gear PR
57 | 0118796 1 | Disc E#&
58 | 0181899 | 1 | Drive motor XA
59 | 0082961 | 2 |Roller bearing REHA
60 | 0119285 2 | Seal =i
61| 0116874 1 | Shaft seal HEHE 100 x 120 x 12
62 | 0119286 1 | Shaft seal B E
63 | 0116869 1 | Retaining ring N 62 x 2 DIN471
64 | 0044706 2 | Retaining ring N 140 x 4 DIN472
65 | 0080666 1 | Washer 7
66 | 0080667 1 | Screw 1Rey 3/8-16 x 1in
67 | 0116872 2 | Square key g A14 x 9x 50 DIN6885
68 | 0116873 | 1 | Square key 5 A18x 11 x50 | DIN6885
69 | 0119329 3 | O-Ring O BB 85,32 x 3,53
70 | 0014398 2 | O-Ring O BB E 12x 2

5200019239 - 103

51




Drum Drive w/Brake
BFRE , HHIEhEE RTL82-SC3

70 671
200_5000620293232011

52 5200019239 - 103



Drum Drive w/Brake

RTL82-SC3 = =
BRE3 |, HHzhER
L Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 WA BE
71| 0078269 | 2 |Plug (threaded) EF (#BY) 9/16-18in
80 | 0119377 | 1 |Housing =
81 0117564 1 |Cover E
82 | 0154320 1 | Shaft
83 | 0117612 1 |Plate
84 | 0151152 1 | Ring 2N
85 | 0085783 | 1 |Spring M
86 | 0027402 | 1 |Grooved ball bearing RS IR A
87 | 2006236 | 1 |Grooved ball bearing T SR A
88 | 2001042 1 | Retaining ring N 62 x 2 DIN472
89 | 2004639 | 1 |Retaining ring 8N 3 42 x1,75 DIN472
90 | 0152277 1 | Retaining ring K& 1,25 x 0,05
91 | 0089840 1 | Shaft seal e E
92 | 0054245 3 | Roll pin EN 7/32 x 3/4 in
93 | 0119505 1 |Plate R
94 | 0152276 1 | O-Ring O HBE 81,92 x 5,33
95 | 0154482 | 1 |Pinion gear PER
671| 0116871 2 | Nut LA M36 x 3
825Nm/609ft.Ibs
672| 0150020 2 | Washer BB M36
674| 0010367 | 2 | Hexagon nut RARE M8 DIN985
682| 0010622 2 | Flat washer FRE 8 1ISO7090
683| 0153379 3 | Gasket FoE!
688| 0117969 | 2 |Hexagonal head cap screw NEIRET M8 x 45
25Nm/18ft.Ibs
693| 0011469 | 6 |Hexagonal head cap screw NARET M6 x 25 DIN933
10Nm/7ft.Ibs
698 | 0011542 3 | Cheese head screw b1 473 M8 x 25 1SO4762
41Nm/30ft.Ibs

5200019239 - 103

53




Drum Drive w/Brake
BFRE , HHIEhEE RTL82-SC3

70 671
200_5000620293232011

54 5200019239 - 103



Drum Drive w/Brake

MU 25t BRI , A hE
- Measurem. Norm
Ref. | Part No. |Qty.| Description IR A
SES THES |H&| KA Norm Sealant
wE BE
699 | 0011543 | 4 | Cheese head screw [hav=1 472 M8 x 20 1S04762
25Nm/18ft.Ibs
736 | 0111979 | 3 | Socket head cap screw [Spay::1 473 M12 x 60 1S04762
85Nm/63ft.Ibs
756 | 0012362 | 2 |Hexagonal head cap screw NARET M8 x 20 DIN933
25Nm/18ft.Ibs
758 | 0072758 | 30 | Cheese head screw O [E Sk iR M10 x 20 1SO4762
49Nm/36ft.Ibs
1257| 0163621 | 1 | Brake cpl. HHBER
1268| 0182756 | 1 | Seal Kit BRHEH
1689| 0011541 | 1 | Cheese head screw AABIRL M8 x 30 1S04762
25Nm/18ft.Ibs

5200019239 - 103

55




g&?ﬁ(‘;gmm RTL82-SC3

694

200_5000620367230012

56 5200019239 - 103



Front Drum

RTL82-SC3
I
L Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 WA BE
16 | 0150306 Plate i
42 | 0181900 | 1 |Hose clamp REXF
43| 0181901 | 1 |Hose clamp REXF
44 | 0150252 | 1 |Hose clamp REXF
45| 0150253 | 1 |Hose clamp REXF
72 | 2004814 6 | Shockmount prER 100 x 58
73 | 0180963 | 6 |Setscrew & E R4T M12 x 35
370 0087217 2 | Wide drum TE
371|5200007070| 4 | Wide Scraper Bar Kit HEiREH
682| 0010622 4 | Flat washer FRE 8 1ISO7090
683| 0155519 | 5 |Flange nut IR M6
685| 0011341 | 4 |Hexagonal head cap screw NAIRET M8 x 40 DIN931
25Nm/18ft.Ibs
694| 0011524 | 12 | Hexagonal head cap screw NARET M16 x 25 DIN933
210Nm/155ft.Ibs
702| 0012361 | 2 |Hexagonal head cap screw NAIRET M8 x 16 DIN933
25Nm/18ft.Ibs
704| 0013002 | 6 |Hexagonal head cap screw NEIRET M12 x 25 DIN933
86Nm/63ft.Ibs
709| 0017087 | 12 | Socket head cap screw AAARL M12 x 30 1SO4762
86Nm/63ft.Ibs
718 | 0031565 | 18 | Lockwasher LB 12 DIN6796
719| 0031826 6 | Screw 47 M16 x 16
210Nm/155ft.Ibs
777 0029117 5 | Lock nut IR M6
790 (5200009076| 6 | Washer BE M16

5200019239 - 103

57




Rear Drum
Bt RTL82-SC3

&

200_5000620293232013

58 5200019239 - 103



Rear Drum

RTL82-SC3 E
[=]
L Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 Wi e
15| 0155293 Guard PE
16 | 0150306 1 |Plate R
39 [5200010002| 1 |Bracket R
46 | 0181902 | 1 |Hose clamp REXF
47 | 0181903 | 1 |Hose clamp REXRTF
48 | 0181904 | 1 |Hose clamp REXF
49 | 0181905 | 1 |Hose clamp HEXF
72 | 2004814 6 | Shockmount prER 100 x 58
73 | 0180963 | 6 |Setscrew & E R4T M12 x 35
370 0087217 2 | Wide drum TE
371|5200007070| 4 | Wide Scraper Bar Kit HEiREH
669| 0011465 | 2 |Hexagonal head cap screw NAIRET M6 x 45 DIN933
10Nm/7ft.Ibs
677| 0010368 | 2 |Hexagon nut NABRRE M6 DIN985
678| 0010624 2 | Flat washer FRE 6 1ISO7090
680| 0010618 6 | Flat washer FRE 16 1ISO7090
682| 0010622 5 | Flat washer F&E 8 1ISO7090
683| 0155519 | 5 |Flange nut MERIR M6
685| 0011341 | 5 |Hexagonal head cap screw NARET M8 x 40 DIN931
25Nm/18ft.Ibs
694| 0011524 | 12 | Hexagonal head cap screw NEIRET M16 x 25 DIN933
210Nm/155ft.Ibs
702| 0012361 | 2 |Hexagonal head cap screw NARET M8 x 16 DIN933
25Nm/18ft.Ibs
704| 0013002 | 6 |Hexagonal head cap screw NEIRET M12 x 25 DIN933
86Nm/63ft.Ibs
709| 0017087 | 12 | Socket head cap screw AAARL M12 x 30 1SO4762
86Nm/63ft.Ibs
718 | 0031565 | 18 | Lockwasher 1B 12 DIN6796
719| 0031826 6 | Screw 2377 M16 x 16
210Nm/155ft.Ibs
777 0029117 5 | Lock nut 1R M6

5200019239 - 103

59




Rear Drum
Bt RTL82-SC3

&

200_5000620293232013

60 5200019239 - 103



Rear Drum

RTL82-SC3
o)t
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
£ THRS \BE| HH Norm Sealant
5 ik BEME
790|5200009076| 6 | Washer 7E M16

5200019239 - 103 61



Exciter cpl.
HiRsEER RTL82-SC3

200_5000620293232014

62 5200019239 - 103



Exciter cpl.

RTLE2-SC3 BiREE
- Measurem. Norm
Ref. | PartNo. |Qty.| Description R A
SES THES HE RS Norm Sealant
-3 BEM
1 0116902 | 1 | Drum support X R
2 | 0171032 | 2 | Exciter shaft w/o counterbore BRI, THELA
3 | 0171033 | 2 | Exciter shaft w/counterbore BiReRH , TELT
4 | 0171034 | 4 | Eccentric weight RN
5 | 0171035 | 4 | Eccentric weight fmME
6 0171028 | 8 | Retaining ring K& 45 x 1,69in
8 (5200001515 2 | Gear thEe
9 0116958 | 1 | Cover =
10 | 0116959 | 1 | Bearing cover AR
11 | 0182917 | 1 | Exciter motor BIRET A
12 | 0080742 | 4 | Roller bearing R
13 0115699 | 2 | Square key g A10x8x 16 DIN6885
14 0171000 | 4 | Cover =
70 0014398 | 3 | O-Ring O H#E 12x 2
71 | 0078269 | 3 | Plug (threaded) ET (BBY) 9/16-18in
692 | 0011457 |12 |Hexagonal head cap screw NARET M8 x 25 DIN933
25Nm/18ft.Ibs
695 | 0011534 | 2 | Cheese head screw F[E Sk iR M10 x 30 1SO4762
49Nm/36ft.Ibs
702 | 0012361 |12 |Hexagonal head cap screw NARET M8 x 16 DIN933
25Nm/18ft.Ibs
720 | 0033988 | 2 | Lockwasher 1EZhE 10 DING6796
798 | 0172326 |24 | Flat washer FE 8.4
1269 5200024514 1 | Seal Kit RHEMSH
1276| 0171445 | 2 | Exciter Shaft Kit w/o counterbore BiRSEMES , THELA
1277| 0171446 | 2 | Exciter Shaft Kit w/counterbore BURSRMES , TELA

5200019239 - 103

63




Hydraulic Manifold
8 Ik I RTL82-SC3

15 13

1227 1227
1228 1228

we_ex0181896001_01

64 5200019239 - 103



Hydraulic Manifold
RTL82-SC3 y 25 s
- Measurem. Norm
Ref.| PartNo. |Qty.| Description b 1F 3 W
% BHRS (BR|HEHA Norm Sealant
=) wE BE#M
1 0182725 Manifold B
2 | 0182726 | 1 |Solenoid valve B8, 1
3 0182727 1 | Coail 545 12V
4 | 0182728 | 1 |Reliefvalve {0 FE R
5 0159546 1 | Relief valve HE B’
6 | 0159551 | 1 |Reducing fitting BRERE
7 | 0182729 | 1 |Manifold BE
8 | 0173865 | 2 |Control valve 2
9 | 0013575 | 4 |Cheese head screw P 4 M8 x 60 1S04762
25Nm/18ft.Ibs
10 | 0025657 4 | Lock washer 1EZhE 5/16in
11 | 0025647 | 6 |Lock washer 1 1/4in
12 | 0086581 2 | Fitting (iR es 45 x 08 x 08
13 | 0081583 | 5 | Straight fitting [EBE:E S No.8
14 | 0158574 | 3 |Fitting i No.6
15| 0158572 | 2 | Fitting el No.8
16 | 0078816 | 1 |Adapter fitting EEEREY
17 | 0182735 | 1 | Mounting bracket BRIE
18 | 0011439 | 4 |Hexagonal head cap screw NARET M10 x 30 DIN933
49Nm/36ft.lbs
19 | 0010621 3 | Washer # [ 10 1ISO7090
20 | 0182736 1 | Relief valve HE B’
21| 0182737 | 1 |Reliefvalve {0 FE R
22 | 0182738 2 | Test fitting i B4 M16 x 2, 7/16-
20 UNC
23 | 0159543 | 1 | Solenoid valve B8R )
24 | 0159552 | 1 |Solenoid valve AR
25| 0159545 | 1 |Spacer BfREE

5200019239 - 103

65




Hydraulic Manifold
8 Ik I RTL82-SC3

15 13

1227 1227
1228 1228

we_ex0181896001_01

66 5200019239 - 103



RTL82-SC3 Hydraulic Manifold
Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES THRES R KA Norm Sealant

53 BEM

26 | 0159544 | 2 | Coil 5453

27 | 0160744 | 1 | Cail 54e3

28 | 0155057 | 6 |Screw 47 1/4-20 x 2-3/4in

29 | 0160683 | 1 | Wiring harness 58

30 | 0182743 | 1 | Seal Kit EHEMH

31 0163702 | 1 | Seal Kit EHEMS

32 | 0163700 | 1 | Seal Kit BHEH

33 | 0182744 | 1 | Seal Kit BHEMS
1225| 0080731 | 4 | O-Ring O HBME 0,468 x 0,078in
1226| 0080736 | 4 | O-Ring O BB E 0,364 x 0,070in
1227| 0080737 | 9 | O-Ring O HBME 0,489 x 0,070in
1228| 0080732 | 9 | O-Ring O BB E 0,644 x 0,087in
1229[5200001536| 1 | O-Ring Kit O EHEH

5200019239 - 103

67




Hydraulic Tank
S RTL82-SC3

wc_ex0179971001

68 5200019239 - 103



RTL82-SC3 Ry dra e
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% 4RSS (R HH 1l}%o)&m %e%laa;t

15200000844 Hydraulic tank ST I S 8

2 | 0182746 | 1 |Suction strainer iR Es

3 0182747 1 | Barbed fitting BleniEsk No.6 x 90

4 | 0078816 | 1 |Adapter fitting EEEREA

5 0182748 1 | Return filter 57T R 25

6 |5200000845| 1 |Breather tube BRE

7 | 0116236 | 1 |Sightglass WAL

8 | 0083412 | 1 |Fitting i

9 | 0111272 | 1 |Hydraulic elbow fitting WEEEm M4 SAE No.8 x 90

10 | 0182750 1 | Cover Eiak- 1

13| 0182752 | 1 |Filter element e wmh

16 | 0159508 4 | Acorn nut 31435 M10

20 | 0182733 | 1 |Gasket & O-Ring Set R O KA

5200019239 - 103

69




Labels

—808

CRCORONONORORONC)
CNCRORONONORONC)
CNCRCORONCONOROKC)

——807

RTL82-SC3

805—

1301——

o)

¥

ULTRA LOW SULFUR FUEL ONLY.

IGEN SCHWEFELKRAFTSTOFF.

SOLAMENTE COMBUSTIBLE DE ULTI

RABAJO CONTENIDO DE

SEULEMENT CARBURANT DE SOUFRE ULTRA BAS.

AZUFRE

—816

801—

70

RTSCS
IRAVWAGCHER
NEUSON]

200_5200019232100015

5200019239 - 103



RTL82-SC3 La%eg

Ref. | PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
SES THES HE RS Norm Sealant
B CESEo R C

801 5200023102 2 | Label nE

802 | 0222136 | 2 |Label-logo - BiR 100 OD

805 [5200022195| 1 |Label sheet

807 | 0171055 | 1 |Label g

808 | 0222087 | 2 |Label Symbol HERE 120 OD

816 | 0177416 | 1 |Label-diesel fuel R - S

1301 5200022197| 1 |Label sheet-EU

5200019239 - 103 71



Jransiitier Module RTL82-SC3

wc_ex0165514001

72 5200019239 - 103



Transmitter Module

RTL82-SC3 S8t
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% 4RSS (R HH 1l}%o)&m %e%laa;t

1 0114783 Band i

2 | 0176115 | 2 |Joystick cpl. BYTEE

3 0210156 Battery Bt

4 | 0209157 Label-warning nE-BE

5 | 0209158 Instruction Label BRRE

6 | 0209760 Battery charger e ER

7 | 0209763 Power cable e B

8 | 0209761 Mains plug R

9 0117184 Cap =

10 | 0213091 Battery charger L ER

11 | 0209762 Mains plug EEEEHN

12 5200000726 Cover Eiak-
553| 0165514 Transmitter module RETERIER

5200019239 - 103

73




74



WACKER
NEUSON

Engine-Kohler

A - B

www.wackerneuson .com



%r;{lkshaﬂ RTL82-SC3

200_5200015979001001

76 5200019239 - 103



RTL82-SC3

Crankshaft
B &

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant
5 Rk B

1 0160365 Crankshaft Hh 5

2 0159357 1 |Pin &

3 0159260 1 | Woodruff key ¥R

4 | 0159454 | 3 |Push-in plug HEE

5 | 0159261 | 1 |Square key bk 8

5200019239 - 103

77




Piston/Connecting Rod
SE 32 HEREAT RTL82-SC3

200_5200015979001002

78 5200019239 - 103



Piston/Connecting Rod

RTL82-SC3 FER AT
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

B i BRHMY

1 0160375 3 | Set Of Piston EEA

1 0160376 3 | Set Of Piston EEH +0,5
1 0160377 3 | Set Of Piston EEA +1,0
2 | 0160367 | 3 | Connecting rod EET

3 | 0160383 | 2 |Piston Ring Set SRERA

3 0160384 2 | Kit-lift ring EERE +0,5
3 0160385 | 2 | Kit-lift ring JEEIRE +1,0
4 | 0215523 | 3 |Piston pin SEEH

5 | 0215477 | 6 |Retainingring AN 3

6 | 0160368 | 2 | Bushing HE

7 | 0155689 | 2 |Bearing A

7 0155690 2 | Bearing K -0,25
7 | 0155691 | 2 |Bearing R -0,5
8 0084175 4 | Screw 1372

5200019239 - 103

79




Flywheel
i RTL82-SC3

200_5200015979001003

80 5200019239 - 103



Flywheel

RTL82-SC3 X
L Measurem. Norm
Ref.| PartNo. |Qty.| Description b 1F 3 W
$E BHES (KA RS Norm Sealant
=] 53 BEM
1 | 0159485 | 1 |Flywheel compl. TRER
2 | 0155692 | 1 | Connecting rod EET
3 0160188 5 | Bolt 125 M10x35
4 0159258 1 | Rotor BT

5200019239 - 103

81




RTL82-SC3

RIEE

200_5200015979001004

5200019239 - 103

82



Pulley cpl.
RTL82-SC3 mé,i%

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

B i ESE

1 | 0155723 | 1 |Crankshaft pulley 2@

3 0126935 1 | Screw 1Rey M16 x 1,5

4 0159490 1 | Bolt 124 M8x1.25x90

5 0159346 1 | Washer B

6 | 0159345 | 1 |Pulley cpl. EEAER

6 |5200023964| 1 |Pulley BR

7 | 0159347 | 1 |Washer #E

8 | 0082135 | 2 |Bearing i

9 | 0159241 | 2 |Retaining ring AN 3

10 | 0207987 | 1 |V-belt pulley half VEERL (—¥)

11| 0159277 | 1 |Spacer BfREE

12 | 0159489 1 |Pin G 63,5

13 | 0207988 | 2 |Distance washer EREEE 0,5

14 | 0159262 1 |Belt Bk &

15 | 0083026 3 | Screw 1Rey M8x35

16 | 0159448 | 1 |Console R

17 | 0207989 | 4 |Distance washer ERRE B 1,0

24 | 0159475 4 | Screw M6x1x40 1R M6 x 40

5200019239 - 103 83




%{E&el‘ Head RTL82-SC3

o —13

44

200_5200015979001005

84 5200019239 - 103



RTL82-SC3 Cylindef Head
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% BHES | B0E| X8 1l}%o)&m %egaa;*te‘

1 0160388 1 | Cylinder head Sk

5 0159449 2 | Plug EF 18

6 | 0159318 | 3 |Spark arrester NI E R

7 0215524 2 | Lifting point RAXE

8 0084156 1 | Screw 124 M8 x 16

9 0159479 8 | Bolt 124

10 | 0159350 8 | Washer #E

11 | 0159231 1 | O-Ring O BBE

13 | 0159311 | 1 |Bracket iy

14 | 0159254 1 | Bolt 124e M8x14

15| 0082292 | 1 |Washer #7E

17 | 0159303 6 | Valve guide (S

18 | 0160381 | 3 |Seat-valve, intake B, #S

19 | 0160382 | 3 |Seat-valve, exhaust BEE , BES

23 | 0159285 3 | Nut 123

24 | 0215494 | 9 |Spacer EREE

25| 0160380 | 3 |Precombustion chamber TR =

26 | 0160369 | 1 |Cylinder head gasket (1) notch JRELSKFR (1) MFE

26 | 0160370 | 1 |Cylinder head gasket (2) notch JRELSL W (2) M4

26 | 0160371 | 1 |Cylinder head gasket (3) notch JRELKF R (3) MFE

33 [5200009477| 1 | Gasket set FRAH

5200019239 - 103 85




Grankcase RTL82-SC3

o —13

44

200_5200015979001005

86 5200019239 - 103



Crankcase

RTL82-SC3
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

B i BRHMY

1 | 0210344 Crankcase HHh RS

2 | 0159257 | 2 |Sleeve £3c)

3 0206229 1 | Screw 1R M10

4 | 0082184 | 1 |Ringseal 28142k

5 0215522 1 |Pin &

6 | 0155702 | 3 |Bearing K

6 | 0155703 | 3 |Bearing R -0,25

6 0155704 3 | Bearing i -0,5

8 | 0159486 | 2 |Washer #7E

8 0159487 2 | Disc E#& 0,1

8 0159488 | 2 | Disc E#& 0,2

9 | 0082335 | 4 |Screw Plug ET (WEQ)

12 | 0159288 | 4 | Gasket Wi

13 | 0159360 2 | Dowel pin B4

15| 0159480 | 8 |Screw iR

16 | 0159456 1 | Plug EF

17 | 0159299 1 | Washer # [

18 | 0215530 1 | Plug EF

20 | 0082183 1 | Ring seal 28142k

44 | 0159397 | 1 |Crankcase Gasket Set mhEFE N EA

5200019239 - 103

87




gYinder read Cover RTL82-SC3

L—

200_5200015979001007

88 5200019239 - 103



RTL82-SC3

Cylinder Head Cover
SIS

Kirs®

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant
5 i BRHMY

1 | 0210346 Valve cover Sk

3 0159305 1 | Baffle B

4 0210347 1 | Cap =

5 0206208 1 | O-Ring (OF:ck-q:|

6 |5200009533| 10 | Screw 47 M10 x 30
7 0160205 1 | Gasket "

8 | 0159308 | 1 |Connector EERR

9 0215544 2 | Screw 37

12 15200015519 9 | Rivet oeT

13 | 0159455 1 | Push-in plug HEE

14 | 0082184 | 1 |Ring seal 28142 E )

15 | 0082331 | 1 |Plug (threaded) EF (H8BY)

5200019239 - 103

89




Flywheel Side Support
EM = B RTL82-SC3

]
: - =
\ . |
|
- % o
) :. )_.\, " i \ 1
‘ ) } :
A
\ A / v, l o o 1
o[y OO

200_5200015979001008

90 5200019239 - 103



RTL82-SC3 Flywheel Side Support

RN B
L Measurem. Norm

Ref.| PartNo. |Qty.| Description IR A
£ BHERS R A Norm Sealant
5 Rk eSS
1 | 0159281 | 1 |Flange Cover ExE

2 0159296 1 | Gasket Wi

3 |5200023965| 6 | Screw 372

4 | 0103314 | 1 |Ringseal 28142k

5200019239 - 103 91




Fuel Injection System _
AR5 B Y R RTL82-SC3

R
==y
= |

4 ‘g’ 7 12

6
13
14—= ‘ ‘ 30

24
e B ‘ | 26

s Y
17— = @ @
20— &P ‘
18 % 25

200_5200015979001009

92 5200019239 - 103



Fuel Injection System

RTL82-SC3 RS B 7
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% 4RSS (R HH 1l}%o)&m %e%laa;t

1 0063700 6 | Nut LA M8

2 | 0160379 | 3 |Injection pump W 57 3R

3 |5200009479| 6 |Stud LYy 3

4 0159233 2 | O-Ring O H&ME

5 | 0159325 | 1 |Plate R

7 0159300 3 | Washer BE

9 | 0159473 | 6 |Screw 472

10 | 0159459 | 1 |Pipe &

11 | 0159237 2 | Ring 2N M9.25x1.78

12 | 0160209 1 | Gasket o

13 | 0160391 | 2 |Back pressure valve RER

14 | 0159302 2 | Gasket o

15 |5200009480| 1 | Spacer BfREE 2,00

15 [5200009490| 1 | Spacer BfREE 2,00

15 |5200009489| 1 | Spacer BfREE 2,00

15 |5200009488| 1 | Spacer BREE 1,2

15 |5200009487| 1 | Spacer BfREE 2,00

15 |5200009486| 1 | Spacer BREE 2,00

15 |5200009485| 1 | Spacer BfREE 2,00

15 |5200009484| 1 | Spacer BREE 1,40

15 15200009482 1 | Spacer BfREE 1,70

15 |5200009481| 1 | Spacer BREE 1,80

17 | 0159278 | 2 |Spacer BfREE

18 | 0155710 2 | Jet g m]

20 | 0159238 2 | O-ring O BB E M25x12x1.78

5200019239 - 103

93




Fuel Injection System _
AR5 B Y R RTL82-SC3

R
==y
= |

4 ‘g’ 7 12

6
13
14—= ‘ ‘ 30

24
e B ‘ | 26

s Y
17— = @ @
20— &P ‘
18 % 25

200_5200015979001009

94 5200019239 - 103



RTL82-SC3

Fuel Injection Séstem

5k 5

RE

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
% BHRS (BR|HEHA Norm Sealant
5 B BEM

22 [5200009491| 2 | Spring WE

23 15200009492| 2 | Gasket o

24 | 0159236 2 | Ring 7N M20x35x1.78
25 | 0159471 4 | Screw 2477 M4x12
26 | 0159317 | 2 |Spring WE

29 | 0159242 2 | Clamp RERE

30 [5200015520| 2 | Pressure valve EHR

32 | 0159309 2 | Shim 29

5200019239 - 103

95




Gamshatt RTL82-SC3

200_5200015979001010

96 5200019239 - 103



Camshaft

RTL82-SC3 LAt
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
% BHRS (BR|HEHA Norm Sealant
g - s FEH
1 | 0160751 | 1 |Camshaft A
3 | 0160752 | 1 |Sleeve E-{]
5 | 0160753 | 1 |Injector cam wWE
8 | 0159246 | 2 |Push rod (valve lifter) HEE ( RET)

5200019239 - 103

97




Rocker Arms/Valves
B RTL82-SC3

9—27
& 2

21
g7
— 3 218
a4
29

28—

200_5200015978001011

5200019239 - 103

98



Rocker Arms/Valves

RTL82-SC3 /R
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% 4RSS (R HH 1l}%o)&m %e%laa;t

2 | 0159328 | 4 |Spring Housing HEE

3 | 0160373 | 6 |Spring M

4 0159351 6 | Washer 7

6 | 0155696 | 1 |Rocker arm cpl. RERE

6 0160218 1 | Rocker arm shaft EEH

7 0083011 4 | Nut 125 M10

8 | 0159350 | 4 |Washer #E

9 0159272 1 | Nut 125 M6

10 | 0159482 | 1 |Screw 472

11 [5200009458| 4 | Shaft support HXE

13 | 0159248 | 6 |Rocker arm EE

14 | 0159249 | 3 |Pumparm REB

15| 0159275 | 1 |Nut R

16 | 0159483 1 | Threaded bolt 124

17 | 0159443 1 |Pin |

18 [5200009500| 2 | Plug EF

19 | 0159333 4 | Threaded bolt 124

21 /5200015522 12 | Locking ring BIER

27 | 0159297 6 | Gasket o

28 | 0160390 3 | Intake valve RS

29 | 0160392 | 3 |Outlet valve & O

5200019239 - 103

99




Timing Gear
N RTL82-SC3

200_5200015979001012

100 5200019239 - 103



Timing Gear

RTL82-SC3
IER %S
L Measurem. Norm

Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 53 BE M

1 0159481 Screw L2472

2 0159349 1 | Washer B

3 0083011 1 | Nut L3S, M10

4 0159334 1 | Threaded bolt 124

4 0159334 1 | Threaded bolt LYy 3

6 0159284 1 | Tensioner pulley BR

7 | 0155697 | 1 | Timing belt ERN R

8 0159336 1 | V-belt pulley V BEER

9 | 0159338 | 1 |V-belt pulley V BB

5200019239 - 103

101




QOil Pump
E RTL82-SC3

200_5200015979001013

102 5200019239 - 103



RTL82-SC3 Oll Pymp
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

B i BRHMY

1 | 0155735 Oil pump cpl. BMRER
2 |5200009456| 1 |Rotor BT

4 | 0159312 | 1 |Spring BE

5 | 0159450 | 1 |Screw Locking HE

6 | 0082184 | 1 |Ring seal 28147 E )
7 0159330 1 | Rod M

8 0160178 1 | O-Ring [OF:k- 35

10 | 0159478 3 | Screw 37 M8x1x16

11| 0215709 | 1 | Gasket Wi

14 | 0155734 | 1 |Ring seal R B 5 32x50x6

15| 0159484 | 2 |Screw 472

16 | 0215479 | 1 | Hexagonal head cap screw NAIRET

17 | 0084169 | 6 |Screw 1Re M8 x 20

5200019239 - 103

103




%'a!’a" RTL82-SC3

200_5200015979001014

104 5200019239 - 103



Oil Pan
RTL82-SC3 ShE
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 53 BE M
1 0155738 Qil pan hE
2 0159228 1 | Qil Seal JREE
3 0159253 | 19 | Bolt 125 M6x1x12
4 0155737 1 |Hose BE
5 0159235 1 | O-Ring O BH#E
6 0159568 2 | Gasket "
11 | 0159452 2 | Plug EF M18
12 | 0159291 1 | Gasket o

5200019239 - 103

105




Qil Filter
i 58 RTL82-SC3

200_5200015979001015

106 5200019239 - 103



Qil Filter
RTL82-SC3 350 88

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
$E BHES (KA RS Norm Sealant
5 ~ i B
1 0159341 1 | Fitting-oil filter IRomEg sk
2 0155736 1 | Oil filter IRhER

5200019239 - 103 107




Cl)“fd?}i’gStiCK RTL82-SC3

s
. ""."n -
= g (18 =y
it A T
| i S e i'j
Apad 4§ et 1P
g e A3 Y S
. AT FLT y
:5'.".' E “‘;'"1‘ Iﬁ
‘ n 5 > o I..‘al'
/ .)‘__.--f J1% .:_;r";
LY

200_5200015979001016

108 5200019239 - 103



RTL82-SC3 QOil DR;E%

- Measurem. Norm
Ref.| PartNo. |Qty.| Description i WA
% BHRS (BR|HEHA Norm Sealant
5 ~ i B
1 15200009507 1 | Oil dipstick 2HR
3 | 0155739 | 1 |Protection HRRE
4 15200009508| 2 | O-Ring (OF:ck-9:

5200019239 - 103 109




e iy RTL82-SC3

200_5200015979001017

110 5200019239 - 103



Pulley cpl
RTL82-SC3 B RO
BEE
- Measurem. Norm
Ref.| PartNo. |Qty.| Description i WA
% BHRS (BR|HEHA Norm Sealant
5 -4 BEM
1 | 0155745 | 1 |Pressure valve ELR
2 0160201 2 | Clamp RERE
3 0159460 1 | Tube 15

5200019239 - 103

111




Speed Governor
EERTE RTL82-SC3

i
£
13\
Gy
T
12

200_5200015979001018

112 5200019239 - 103



Speed Governor

RTL82-SC3 e Bl
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% 4RSS (R HH 1l}%o)&m %e%laa;t

1 | 0159304 Governor lever cpl. RRBITESR

2 0159321 1 |Pin |

3 0159229 1 | Oil Seal ShEE

5 0215480 1 | Collar E$20

6 | 0159314 | 1 | Spring-governor BE - AR

7 |5200009512| 1 |Plate i

8 | 0215520 | 2 |Washer #E

9 0159477 4 | Screw 37 M3x0.5x6

12 | 0160220 1 | Plate R

13 | 0159315 | 1 | Spring T

14 | 0211941 3 | Screw 2377 M3 x 10

15 | 0159245 1 | Linkage FEE%

16 | 0159467 3 | Screw 2377 M6 x 16

17 | 0159239 1 | Oil Seal JREE

18 | 0159324 1 | Plate R

19 | 0159240 | 1 |Sealingring B

20 | 0159267 | 1 |Ball bearing R

21 |5200009514| 3 | Screw 1R

22| 0159265 | 1 |Cover =

23 | 0159251 1 | Collar E=32N

24 | 0215517 1 | Check disc RIEBRE

25| 0155698 | 1 |Speed control module EEE IR

26 | 0215506 1 | Collar E$20

27 |5200009517| 1 |Bearing A

5200019239 - 103

113




200_5200015979001019

w4 5000209103



Controls

RTL82-SC3
- Measurem. Norm

Ref.| PartNo. |Qty.| Description IR A
% BHRS (BR|HEHA Norm Sealant
=5 B BEM
1 | 0159457 Screw 47

2 | 0215543 | 1 |Screw 1Rey

3 0084131 2 | Screw 47 M6 x 10

4 0083995 2 | Washer BB

5 |5200009518| 2 | Nut L3S

6 [5200009519| 1 | Washer BE

7 0160389 1 | Hose HE

8 0159272 1 [ Nut 125 M6

8 0159272 1 | Nut L2353 M6

72 | 0215528 1 | Plug 7

5200019239 - 103

115




RTL82-SC3

Fuel Solenoi
BROBIREE

200_5200015979001020

5200019239 - 103

116



Fuel Solenoid
RTL82-SC3 WA 8 4

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%# 4RSS (R HH 1l}%o)&m %egtlaa;?*t(31
1 0155711 1 | Fuel valve R RHE
2 | 0082183 | 2 |Ring seal 28142
3 0082105 1 | Screw L2472
4 | 0215486 | 1 |Cable yarn AL

5200019239 - 103 117




%’ﬂg}ﬁ; RTL82-SC3

200_5200015979001021

118 5200019239 - 103



Fuel Filter

RTL82-SC3 BRI e
Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%% BHES | B0E| X8 1l}%o)&m %egaa;*te‘

1 0155710 1 | Jet Lyl

2 | 0082105 | 1 |Screw iR

3 | 0082183 | 1 |Ring seal 28147 E )

4 | 0159250 | 1 |Screw iR

5 0082185 6 | Gasket o

9 0155711 1 | Fuel valve R

11| 0203362 | 1 |Nipple BREE

13 | 0083995 2 | Washer BE

14 | 0160231 | 2 | Washer #7E

15 | 0082100 2 | Screw 137 M10 x 22

16 | 0082107 | 1 |Banjo bolt I REIRE

19 | 0160363 2 | Screw 372 M8 x 20

20 | 0160235 | 2 |Washer #E

21| 0205200 1 | Fuel filter cpl. MRS R ER

22 15200023966 1 |Element T

24 | 0084231 1 | Screw 377

3 | 0082183 | 1 |Ring seal 28142k

31| 0205203 | 1 |Hollow screw Z2MR4T

5200019239 - 103 119




Fuel Feed Pump
REHL T RTL82-SC3

200_5200015979001022

120 5200019239 - 103



RTL82-SC3

Fuel Feed Pum
RS

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
% BiRS (K| B Norm Sealant
& L) BH#

1 | 0155706 Fuel Pump BBE

2 | 0082266 | 2 |Stud LEY 3 M8 x 20
3 | 0110759 | 1 |Seal e

4 | 0160757 | 1 |Rod i 152.1 M
5 | 0063700 | 2 |Nut R M8

6 | 0082285 | 2 |Washer B

7 | 0082183 | 4 |Ring seal 28140

8 | 0082105 | 2 |Screw e

5200019239 - 103

121




pu )il RTL82-SC3
REE

200_5200015979001023

122 5200019239 - 103



RTL82-SC3

Fuel Pipes
AP

Ref. Part No. | Qty. | Description %e.asurem. 1l}%o)&m
#%# 4RSS (R HH 1l}%o)&m %e%laa;t

1| 0082155 Clamp REEE

2 0205202 1 | Fuel line WHE

3 | 0215704 | 1 |Clamp REEE

4 | 0210454 | 1 |Fuel hose BRERE

5 | 0159342 | 1 |Hose fitting RE&RH

6 | 0215486 | 3 |Cable yarn B

7 | 0209978 | 1 |Fuel hose RERE 28.50in

5200019239 - 103

123




Fan
X

124

RTL82-SC3

200_5200015979001024

5200019239 - 103



Fan

RTL82-SC3 =
KB

L Measurem. Norm

Ref.| PartNo. |Qty.| Description IR A

$E BHES (KA RS Norm Sealant

=] Rk BEM

1 0159466 1 |Fan RE

2 0159323 1 | Plate R

3 0207992 4 | Screw L2472 M6x1x65

5 0215498 1 |Flange L& 43,5mm

5200019239 - 103

125




T;,{E?gﬁtg‘ére SEFEE RTL82-SC3

200_5200015979001025

126 5200019239 - 103



Temperatyare Sensor

RTL82-SC3
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
% BHRS (BR|HEHA Norm Sealant
B ik BHEM
1 | 0160372 | 1 |Housing H=x
2 0207003 1 | Gasket FoE- ]
3 0159476 2 | Screw 372 M8 x 30
4 0084169 2 | Screw 2477 M8 x 20
5 | 0159266 | 1 | Thermostat cover BREE
6 0159232 1 | O-Ring O HBME
7 | 0207002 | 1 |Valve-thermostat 1EiREEE
8 | 0211375 | 1 |Housing n=
10 | 0160387 | 1 |Sensor -5
12 | 0159299 1 | Washer BB

5200019239 - 103

127




Water Manifold _
K RTL82-SC3

200_5200015979001026

128 5200019239 - 103



RTL82-SC3 Water M%giéog

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%# 4RSS (R HH 1l}%o)&m %egtlaa;*te‘
1 0160362 | 2 | Screw 372 M6x35
2 0159293 1 | Gasket Wi
3 | 0155729 | 1 |Hose/water flange RENREKE

5200019239 - 103 129




RTL82-SC3

p

Water Pum

V¥

200_5200015979001027

5200019239 - 103

130



RTL82-SC3 Water PUT
L Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
$E BHES (KA RS Norm Sealant
5 WA BEME
1 | 0209105 | 2 |Hexagonal head cap screw NARET M8x1,25x35
2 | 0155719 | 1 |Water pump cpl. KREER
3 0159298 1 | Gasket o
4 15200009523| 2 |Bolt 124e M8

5200019239 - 103 131



Er.l‘njlﬂ:l Manifold RTL82-SC3

200_5200015979001028

132 5200019239 - 103



RTL82-SC3 Alr Inlet Manifold

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant

£ W ESEnE S

1 15200009524| 1 | Washer 7

2 |5200009525| 1 |Bolt 124e M8

3 | 0203352 | 1 |Clamping piece B E R

4 | 0160214 | 1 |Lever ¥

7 |5200009526| 1 | Throttle pin Rebsink:-|

8 0159230 1 | Oil Seal JREE

10 | 0084170 | 1 |Screw 1Re M8 x 65

11 | 0159476 3 | Screw 37 M8 x 30

12 | 0215504 | 1 |Lever T

13 | 0215481 1 | Collar ER

14 | 0215508 | 1 |Spring HE

15 | 0203346 4 | Screw 372 M8 x 45

16 | 0159272 2 | Nut 125 M6

18 | 0206214 2 | Screw 1372 M6 x 30

20 | 0159462 1 | Hose BE

22 | 0084232 1 | Nut 125

23 | 0215487 1 | Manifold inlet KEAQ

24 | 0160186 | 1 |Intake manifold gasket HREERE

39 | 0084171 1 | Screw 1Rey M8 x 35

5200019239 - 103 133




5;(%&}&% Manifold RTL82-SC3

200_5200015979001029

134 5200019239 - 103



RTL82-SC3

Exhaust Manifold
BRI

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
% BHRS (BR|HEHA Norm Sealant
5 B BEM

1 0159290 3 | Gasket Fog-]

2 | 0159263 | 1 |Exhaust manifold S

4 0082267 6 | Stud L M8x55
5 0086331 6 | Nut 125

6 0159295 1 | Gasket Fog-]

5200019239 - 103

135




Voltage Regulat
BEa | odaer RTL82-SC3

200_5200015979001030

136 5200019239 - 103



RTL82-SC3 Voltage Re%Et%

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
#%# BHES | B0E| X8 1l}%o)&m %egtlaa;?*t(31

2 0159476 2 | Screw 47 M8 x 30

3 [5200023967| 1 |Alternator support RMEBYLZEE

10 |5200000154| 1 | Voltage regulator RE=R

15 | 0159446 1 | Stator EF

16 [5200023968| 1 | Plate

20 | 0209002 1 | Clamp RERE

21 | 0084156 | 1 |Screw 1Re M8 x 16

22 | 0082140 1 | Nut 128 M8

43 | 0159283 | 1 |Flange LT

48 (5200000140| 2 | Nut 128 M8

25Nm/18ft.lbs

5200019239 - 103 137




e iy RTL82-SC3

200_5200015979001031

138 5200019239 - 103



RTL82-SC3

£

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant
5 Rk B

1 | 0215493 Hexagon nut RARE

2 0082288 1 | Washer B

3 | 0160374 | 1 | Starter Motor BB

4 | 0206968 | 1 |Flange &

9 0083027 2 | Screw 472 M10 x 40

5200019239 - 103

139




Glow Plug _
RME RTL82-SC3

A3 Y

200_5200015979001032

140 5200019239 - 103



Glow Plu
RTL82-SC3 %
2R 7S
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
% BHRS (BR|HEHA Norm Sealant
5 53 BE M
1 0159259 2 | Cable K4
2 0155748 3 | Glow plug BAZE 12v

5200019239 - 103

141




Hydraulic Pump Adapter _
WERERE RTL82-SC3

200_5200015979001033

142 5200019239 - 103



RTL82-SC3

Hydraulic Pump Adapter
AR R ERE

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
£ BHERS R A Norm Sealant
5 i BRHMY

1| 0161077 Coupling Be

2 0084164 3 | Screw 1Rey M10 x 30
3 | 0161076 | 1 |Housing =

4 | 0161078 | 1 |Spacer BfREE

5 | 0161080 | 2 | Dowel pin RE S

6 0082140 5 | Nut 125 M8

7 | 0084123 | 7 |Screw 1Re M8 x 25

5200019239 - 103

143




Hydraulic Pump Adapter 2
iﬁyﬁﬁﬂ’gﬁﬁ 5 apter RTL82-SC3

200_5200015979001034

144 5200019239 - 103



RTL82-SC3 Hydrauliciglégmﬁ é%(gg tegrE g
Ref.| PartNo. |Qty.| Description %e.asurem. %o)&m
#%# SRS (BR| RHA 1l}%o)&m %e%laa;t

2 0160761 O-Ring O BB 1,42in

24 | 0159234 1 | Oil Seal ShEE

30 | 0160763 3 |Bolt 124

31| 0110759 1 |Seal =

32 | 0160764 | 2 |Bolt 124

33| 0160754 | 1 |Bushing HE

34 | 0160759 | 1 |Ball bearing IR

35| 0160755 | 1 |Spline coupling TRER T

37 | 0160758 | 1 |Flange LT

39 | 0160756 1 | Cover P&

5200019239 - 103

145




Backplate _
ey RTL82-SC3

200_5200015979001035

146 5200019239 - 103



RTL82-SC3 Backpaie
- Measurem. Norm

Ref.| PartNo. |Qty.| Description IR A

% BiRS (K| B Norm Sealant

5 ik )

1 | 0159326 | 1 |Plate x

2 | 0159254 | 9 |Bolt £33 M8x14

4 |5200009534| 1 |Plug E¥

5200019239 - 103

147




Beltguard
&*9? e RTL82-SC3

200_5200015979001036

148 5200019239 - 103



Beltguard
RTL82-SC3 &#F hy

Ref.| PartNo. |Qty.| Description %e.asurem. 1l}%o)&m
% BiRS (K| B Norm Sealant
5 ik BEME
1 | 0159564 | 1 |Screw Ry M6 x 30
2 | 0159475 | 4 | Screw M6x1x40 1Re M6 x 40
3 | 0159335 | 1 |Beltguard R
4 | 0159268 | 1 |Plug E
5 | 0215499 | 1 |Gasket "

5200019239 - 103 149




150



WACKER
NEUSON

Accessories

B

www.wackerneuson .com



e K RTL82-SC3

wc_ex0162786001

152 5200019239 - 103



Narrow Drum Kit

RTL62-SC3 EREEH
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
% BHRS (BR|HEHA Norm Sealant
5 ik BE
1 0162785 Narrow Drum Kit EHREH 560mm/22in
2 (5200007073 Narrow Scraper Bar Kit HEiREH
3 | 0017087 Socket head cap screw AAARL M12 x 30 1SO4762
86Nm/63ft.Ibs
4 | 0011542 Cheese head screw [Spay::1 472 M8 x 25 1S04762
202Nm/149ft.Ibs
5 0031826 Screw 372 M16 x 16
202Nm/149ft.lbs
6 0010618 Flat washer FRE 16 1ISO7090
7 | 0031565 Lockwasher LB 12 DING6796
8 |5200009074 Narrow drum EHE

5200019239 - 103

153




gﬁrg%%%u#n Kit RTL82-SC3

/4
%\
5/}\g\

6

wc_ex0162787001

154 5200019239 - 103



Smooth Drum Kit

RTL82-SC3
ABHEREH
- Measurem. Norm
Ref.| PartNo. |Qty.| Description IR A
% BHRS (BR|HEHA Norm Sealant
B ik BHEM
1 0162787 Smooth drum kit KBHEEY 1000mm/40in
2 [5200006892| 8 |Wide scraper 4R
3 | 0017087 |24 |Socket head cap screw AAARL M12 x 30 1SO4762
86Nm/63ft.Ibs
4 | 0011542 | 24 | Cheese head screw [Spay::1 472 M8 x 25 1S04762
202Nm/149ft.Ibs
5 0031826 | 12 | Screw 372 M16 x 16
202Nm/149ft.lbs
6 0010618 | 24 | Flat washer FRE 16 1ISO7090
7 | 0031565 |24 |Lockwasher LB 12 DIN6796
8 0171665 4 | Smooth drum HBHR 820

5200019239 - 103

155




WACKER
NEUSON

Wacker Neuson SE - PreuBenstrale 41 - 80809 Minchen - Tel.: +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Corporation - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



